UN38.3 sl ik 4
UN38.3 Test Summary

I

&11900800256736

|

HA7{5 B Company information

BAE AL

Consignor

Ao e FHY AR 2y 7] Dongguan Amperex Technology Limited

VAR ATET AR TRV D G S vl bEl oG8R 1Y) No. 1 West Industrial
Road. SongShan Lake High Tech Industrial Development Zone, Dongguan City,
Guangdong Province, P.R. China

0769 88989940 zhoujie(@atlbattery.com www.atlbattery.com
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e ]»JT”LH”’{‘ HE AT 2 1] Ningde /\mpelex Technology Limited
ﬁ*iﬂl'ﬁ TR AR DR URT RS 1Y No.l Xin Gang Road. Zhang Wan Town, Jiao

Manufacturer Cheng District, Ningde City. Fulian Province352106, P.R.Chi
039 5-2587470 mingx(@atlbattery.com www.atlbattery.com
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Type 1530 Original tested type 1E30
/‘C 718 HE : ")Q, ﬁ VTT
FRARILI(V) 3.8 AR 2000mAh 7.6Wh
Nominal voltage C apﬂuty/cncrg\'
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Jm'.i. Rechargeable Li-ion single cell (g) /
Description . - L lcontent
battery
i it (kg) 0.033 4130 TR EIELSh5C Black
Mass R { Appearance plastic film shell
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Original test report No.

2018-03-01

Date of test report
161
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Test standard

RTN-UN-1802-003
TEGTE (OF FRafs Semidhi 19l 1 WG fkrdE

MY ES 38.3 % UNITED NATIONS "Recommendations on
the TRANSPORT OF DANGEROUS GOODS" Manual
of Tests and Criteria 38.3

ST/SG/AC.10/11/Rev.6
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{71 Passed 414 Passed

Overcharge Forced discharge
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“Eit ST/SG/AC.10/11/Rev.6 38.3 brifE %K . The tested samples meet the requirements of test.
Conclusion items of the UNITED NATIONS "Recommendations on the TRANSPORT OF
DANGEROUS GOODS" Manual of Tests and Criteria ST/SG/AC.10/11/Rev.6 38.3 /
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